Bulletin of Environment, Pharmacology and Life Sciences é‘@“’““‘“&c%o
Bull. Env. Pharmacol. Life Sci., Vol 11 [8] July 2022 : 101-106 §° % “;2
©2022 Academy for Environment and Life Sciences, India = S
Online ISSN 2277-1808 5 ¢y &
Journal’s URL:http://www.bepls.com 1@% L ‘ég’
CODEN: BEPLAD e o
REVIEW ARTICLE OPEN ACCESS

Wastewater Treatment in India: An Update Review

Sweety Singh
Department of Botany, Narain College, Shikohabad
Firozabad-283135 (UP)
Email id- dr.ssingh08@rediffmail.com

ABSTRACT

Growth of big cities and industrial set-up along the rivers has posed serious pollution problems. Huge sewer discharge
and discharge of industrial wastes into the river systems have, at times polluted the water to the extent that dead fishes
[...]
The primary objective of sewage treatment is the removal and degradation of organic matter under
controlled conditions. Municipal plants are equipped for a mechanized sewage treatment that handles
massive amounts of daily generated waste and garbage. All wastewater reduction technologies go
through three stage treatment technologies (primary, secondary, tertiary/advanced/nutrient removal)
that can be used to treat the abattoir wastewater?6.
The primary or first stage of treatment removes the floating materials and large size items, while the next
stage helps to reduce the settling solids and reduces the organic matter content and stabilizes through
biological treatment.
Pre-treatment and primary treatments: Pre-treatments include screening, catch basins, floatation,
equalization and settlers. A primary treatment includes screening, dissolved air floatation (DAF) and flow
equalization. Pre-treatments are processes which remove gross solids; coarse suspended floating matter
and primary treatments remove readily settle able solids, most commonly by sedimentation.
Secondary treatments: To achieve an acceptable reduction in the BOD, secondary treatment by a
variety of means is necessary. The pollutants that remain after primary treatments can be removed by
secondary treatment methods, including fine suspended solids, colloidal and dissolved and dissolved
organic matter by biological / chemical treatments by aerobic or anaerobic process. By now the original
sewage BOD is reduced to 80-90%. Secondary treatment relies on microbial activity which may be

BEPLS Vol 11[8] July 2022 102|Page ©2022 AELS, INDIA



Sweety Singh

aerobic and anaerobic, and is conducted in large variety of devices. Various device like oxidation ponds,
trickling filter, biodisc system, conventional and non conventional activated sludge.

Tertiary treatments / biological treatments: Nutrients removal is an important treatment process in
wastewater treatment and is the final or tertiary stage treatment. Nutrients such as N and P are
introduced to the receiving area if industries fail to adopt nutrients removal before discharge into sites.
This conventional treatment is designed to remove pollutants and minerals nutrients, especially N2 and P
salts by chemical process. Activated carbon filters are normally used in their removal from secondary-
treated effluents. To prevent eutrophication, phosphate is removed from sewage by precipitation as
calcium, aluminum or iron phosphate. Breakpoint chlorination is a process to remove NH3. In big cities, a
highly advanced tertiary water treatment system integrates several of the tertiary treatment processes.
Modern large scale sewage treatment, however involves additional processing of sewage after tertiary
treatment. This includes removal of pathogens, sludge processing and land farming.

STATUS OF WASTEWATER TREATMENTS IN INDIA
The process of wastewater treatment must be monitored to ensure that water released into the
environment and health risks. The real objective of wastewater treatment is removal of carbon and its
compounds. The successful implementation of wastewater reuse options in a water resources
management programme requires careful planning, economic and financial analyses, and the effective
design, operation, and management of wastewater reclamation, storage, and distribution facilities.
Technologies for wastewater reclamation and purification have developed to the point where it is
technically feasible to produce water of almost any quality, and advances continue to be made. Current
water reclamation strategies incorporate multiple measures to minimize the health and environmental
risks associated with various reuse applications.
Some of the challenges still faced in India are:

e Lack of awareness

¢ Lack of public-private partnership on wastewater management

e Apathy by some governments

e Lack of a cohesive nationwide campaign

¢ Imbalance in the amount of wastewater and treatment plants
India accounts for 2.45% of land area and 4% of water resources of the world but represents 16% of the
world population [17]. Wastewater treatment plants in India have become an important part of the
landscape -Vital in maintaining the health of our people and the land. If wastewater is not properly
treated, then the environment and human health can be negatively impacted 1819 &20, Microbiology is
affected by wastewater, filtration substrate, type of the wetland, vegetation. Floating wetlands are still
lacking the design and operational parameters 21. These impacts can include harm to fish and wildlife
populations, oxygen depletion, beach closures and other restrictions on recreational water use,
restrictions on fish and shellfish harvesting and contamination of drinking water.
According to the 2015 report of the Central Pollution Control Board currently, India has the capacity to
treat approximately 37% of its wastewater, or 22,963 million litres per day (MLD), against a daily sewage
generation of approximately 61,754 MLD. Only one-third of India’s wastewater is currently treated,
leading to the high burden of water-borne diseases. While urban water access is high on average,
significant gaps remain across the country, and wastewater treatment remains stuck at the national
average of around 33%. Large waste water generators-Punjab, Maharashtra, Gujarat, and U. P. can
potentially treat 65-100% of their urban wastewater. Despite this, many populous states, such as Madhya
Pradesh, Bihar, Andhra Pradesh, have only enough installed capacity to treat less than half of their
wastewater. Further, several North-Eastern and Himalayan states have low or no capacity for treatment.
Mohammadreza Kamali and Zahra Khodaparast study indicated that adopting the integrated methods,
alongside a combination of biological (e.g.,, anaerobic digestion) and physicochemical (e.g., novel Fenton
reactions) treatment methods, can be environmentally and economically preferable to minimize
environmental contaminants and energy recycling [22].
In cities, industries and commercial sectors pay higher tariffs for water but they don’t have supply
assurance. Fernandes & Krishna reported that, “Water shortages threaten coal company revenues”, nearly
7 billion units (kWh) of coal power, with an estimated potential revenue of INR 24 billion were lost in the
first five months of 2016 due to lack of water for cooling in thermal power plants. In addition to water
supply augmentation, wastewater treatment offers new economic opportunities for energy and fertilizer
recovery [23].
The Hindu News Paper report on dated May 20, 2019 in Ahmadabad ].P. Gupta, Principal Secretary on
water supply for the State said that “As of today, our total sewage water generation is 4,000 MLD (million

BEPLS Vol 11[8] July 2022 103|Page ©2022 AELS, INDIA



liters per day), while our treatment capacity is 3,500 MLD. In the next 2-3 years, new capacity of 1,500

Sweety Singh

MLD will be added, with the setting up of new STPs and expanding the existing ones.

In the last few years, there have been four new wastewater treatment technologies that have emerged

and are helping to improve the health of river and streams [23].

1. Thermal hydrolysis: Thermal hydrolysis has three applications are wastewater treatment, by

product reaction and energy production. Itis a smart technology that is utilizing thermal energy
to separate different types of metals. This is a good technology to reduce pollution that is created
from the production of metals.

Cells for microbial fuel: Microbial fuel cells (MFC) technology, which uses bacteria to clean
wastewater, is another technological innovation that can help clean up water. MFCs are a thin
membrane that allows bacteria to attach and consume carbon dioxide and hydrogen, which
generates electricity. This process can be used to generate electricity, but it can also be used to
turn sewage into drinking water. The MFC can also be used to create bio-films that produce fuels
such as methane and hydrogen.

Treatment of wastewater by solar photo catalysis: One of the most difficult challenges in
wastewater treatment is the treatment of wastewater by solar photo catalysis. The chemical
reactions are very efficient and can be done without any energy input from the sun, which makes
it a sustainable option for wastewater treatment. In order to create solar photo catalysis, two
chemicals are needed: one oxidant and one reductant. The oxidant reacts with the organic matter
in the wastewater to create oxygen and hydrogen peroxide, while the reductant then breaks
down the hydrogen peroxide into water and oxygen. These reactions occur simultaneously,
creating a process that is highly efficient and sustainable.

Natural wastewater treatment technologies: The natural wastewater treatment technologies
that are available to us are very important to our health. There are two significant sources of
these technologies: roofs and streets. The roofs of homes, businesses, and schools help capture
the precipitation that falls on them. This water is then treated to remove pollutants before it can
flow into our streams, rivers, and oceans. The streets in cities are also a source of natural
wastewater treatment technologies. When water from the storm drains flows into the sewers and
then into the waterways, it is filtered through the soil and plants that make up the streets. This
filtration process helps reduce the amount of pollutants in our waterways.

Table 1. Summary of some important different wastes: their character and treatments

S.No Industries producing Major characteristics Treatments and methods
wastes

1 Dairy Dissolved organic matter, | Biological treatments by

protein fat and lactose trickling filtration, activated
sludge

2 Meat and poultry Dissolved suspended | Screening, settling and or
organic matter, blood, other | flotation, trickling filtration
protein and fats

3 Leather goods Solids,  hardness,  salt, | Equalization, sedimentation
sulfides, Chromimum, pH | and biological treatments
lime and BOD

4 Beet sugar Dissolved and suspended | Reuse of water, coagulation
organic matter sugar and | and lagooning
protein

5 Pharmaceutical products Dissolved and suspended | Evaporation and drying
organic matter, vitamins feed

6 Coffee High BOD and suspended | Screening, settling and
solids trickling filtration

7 Fish Very high BOD, total organic | Evaporation of total waste,
solids and odour large remainder to sea

8 Water pollution Minerals and suspended | Direct discharge to streams
solids or indirectly through hold

lagoons

9 Bakeries High BOD, grease floor | Amenable to biological
washings, sugar, flour and | oxidation
detergents

10 Paper industry Colour, high suspended | Settling, lagooning,
colloidal and dissolved | biological treatment,
solids inorganic filters aeration, recovery  of

BEPLS Vol 11[8] July 2022

104|Page

©2022 AELS, INDIA




Sweety Singh

products

11 Steel Low pH, acids, cyanogens, | Neutralization, recovery
phenols and ore, cokes, lime | reuse, chemical coagulation
stones, alkali, oils mill and
fine suspended solids

12 Iron foundry High suspended solids, | Selective screening, drying
mainly sand, clay and coal of reclaimed sand

13 Oil refineries High dissolved salts from | Diversion, recovery,
high BOD, odour, phenols | acidification and burning of
and sulphur compounds alkaline sludge. Leak and

spill prevention, flotation

14 Rubber High BOD and odour, high | Aeration, chlorination,
suspended solids, variable | sulfonation, biological
pH and chlorides treatments

15 Glass Red colour, alkaline non | Calcium chloride
settleable suspended solids | precipitation

16 Glue manufacturing High COD, BOD, chromium Amenable to aerobic

treatments and floatation

17 Detergents High BOD and saponified | Floatation and skimming,
soaps precipitation with CaCls

18 Pesticides High organic matter, | Dilution storage, activated
benzene ring, toxic to | carbon absorption, alkaline
bacteria and fish, acid chlorination

19 Plastics and resins Acids, organic matter like | Discharge to municipal
phenols, formaldehyde etc. | sewers, reuse, controlled

discharge

20 Coal High suspended solids, | Waste settling, froth
mainly coal, low pH, high | floatation, drainage control
H2504 and D2S04 and sealing of mines

21 Nuclear power and | Radioactive elements Concentration and

radioactives containing of dilution and
dispersion.

22 Explosives TNT, coloured acids, | Floatation, chemical
organic acids, metals acids, | precipitation, biological
oils and soaps treatments, aeration,

chlorination, neutralization,
adsorption

23 Rice High BOD, total and | Lime coagulation and
suspended solids solids dilution

24 Pickles Variable pH, high | Good housekeeping,
suspended solids, colour, | screening equalization
organic matter

25 Laundry trades High turbidity, alkalinity | Screening, chemical
and organic solids precipitation, floatation and

absorption
CONCLUSION

It is clear from the above discussion that wastewater treatment is one of the most important issues for
our country as well as for other countries. The biggest problem for developing countries like India is that
it lacks knowledge for wastewater treatment and also does not have any technical solution for its proper
recycling. India is not just the country of great ancient culture and rich heritage, but also has a lot of
natural resources that can be exploited. One of these resources is water, which is often considered a
scarce resource. In a country where people drink contaminated water, it is important to find ways to
make sure that the water is clean and safe. The treatment of wastewater in India has been an ongoing
process that has seen a lot of advancement over the years. Indian wastewater treatment plants are now
capable of treating a large amount of wastewater and turning it into usable water. This has been made
possible with the help of innovative technologies. If wastewater is not properly treated, then the
environment and human health can be negatively impacted. These impacts can include harm to fish and
wildlife populations, oxygen depletion, beach closures and other restrictions on recreational water use,
restrictions on fish and shellfish harvesting and contamination of drinking water. So it is important to all
of us that it is a time to aware of our environment and along with the government we should also take a

decision that we will not pollute our environment in any way.

BEPLS Vol 11[8] July 2022

105|Page

©2022 AELS, INDIA




Sweety Singh

ACKNOWLEDGEMENT
Sincere thanks are due to the Principal and Librarian of Narain College, Shikohabad for providing facilities
and support.

REFERENCES

1. Mishra KC. (1980). Manual of Plant Ecology. Oxford and IBH publishing Co. New Delhi.

2. Annelies ] and Balkema Heinz.(2002). A Presig, Ralf Otterpohl, Fred Jd Cambert. Urban water 4 153-161 .

3. Welch EB. (1992). Ecological effects of wastewater: Applied Limnology and Pollutant Effects. Chapman and Hall,
New York.

4. Carini D. (1999). Treatment of industrial wastewater using chemical-biological sequencing batch biofilm reactor
(SBBR) processes. Ph.D. thesis Swiss Federal Institute of Technology, Zurich Switzerland .

5. Alvarez D, N Garrido, R Sans and Can-Eras. (2004). Minimization optimization of water use in the process of
cleaning reactors and containers in a chemical industry. Journal of Cleaner Production, 12, 781-787.

6. Bury S], CK Groot, C Huth, and N Hardt. (2002). Dynamic simulation of chemical industry wastewater treatment
plants. Water Science & Technology, Vol. 45 (4-5), pp 355-363.

7. David Moses. (2016). A Review Paper on Industrial Wastewater Treatment Processes. Research Gate.

8. Sharma PD.(2016). Environmental Biology. Rastogi Publication, Meerut.

9. Sonune A and R Ghate. (2004). Developments in wastewater treatment methods. Desalination, 167 ,5563 .

10. Asano T and A D Levine. (1996). Wastewater reclamation, recycling, and reuse: Past, present and future. Water
Science and Technology, 33, 1-14.

11. Chow VT, R Eliason and RK Linsley. (1972). Development and trends in wastewater Engineering. In Wastewater